# Gloveo®

# Gloveo®

## Gloveo®





#### • Turkey's proximity to Europe is of great importance in terrestrial transport.

- Transportation time varies between 3 and 9 days according to the Country.
- Almost every day of the week you can find trucks from Turkey to Europe.

### Gloveo®

### Disposable New Generation Hybrid Glove

Procurement and prices of Nitrile and Latex gloves are incredible difficult and different after the covid hereby we started to offer users our new generation hybrid gloves with much more reasonable prices and the same protection.

Our gloves are %50 Latex & %50 Polyethylene and our production system is also different and chaper than Latex and Nitrile but protection and usage method is almost the same.

You should try to understand the advantages and differences.

### **Technical information**

Product no:34-212

Material: Latex + PE

**Color:** White, Blue, Black, Pink

Manufacturing Standards: ISO 31000

Certificates: CE, EN 455, EN 374, Food Grade

Storage: Keep out of direct sunlight; store in a cool and dry place. Keep away from sources of ozone or ignition.

Country of Origin: Turkey

Thickness: 0.06mm

Available sizes: S, M, L

Latex: %:50

Polyethylene: %:50

**Packaging details** 

Pieces in the box: 100 Pcs

Boxes in the post packet: 20 Boxes

Box weight: 230 Gram

Post packet: 20 Boxes

Post packet weight: 5 KG

Post packet measurements: 30/40/24





| SGS   |  |   |   | ACCREDITE   |  |  |
|---|--|---|---|---|--|--|
| TEST REPORT   | Job No./Report N   | o TR1882314-RV1   | Date: 8 April 2021  | Page 4 of   |  |  |
| Overall Migration   | with MPPO (TENAX)  |   |   |   |  |  |
| Test Method :   | With reference to Commission Regulation (EU) No 10/2011 of 14 January 2011 Annex III and<br>Annex V for selection of condition and EN 1186-1:2002 for selection of test methods;<br>EN 1186-1:3002 test method for overall miniaration at high temperatures: |   |   |   |  |  |
| Test Conditions :   | 30 minutes at 40°C   |   | granori al regi nariparatorea,  |   |  |  |
| Simulant Used :   | MPPO (TENAX) (Si   |   |   |   |  |  |
| Simulant Amount   | 4 guaed per surface  |   |   |   |  |  |
|   | Resultis) (ma/dm²)   |   |   |   |  |  |
|   |  | Resolute  | A1  |   |  |  |
| Trial 1   |  |   | 3.19  |   |  |  |
| Trial 2 :   |  |   | 3.23  |   |  |  |
| Trial 3 :   |  |   | 3.12  |   |  |  |
| Average :   |  |   | 3,18  |   |  |  |
| Conclusion :  |  |   | Pass  |   |  |  |
|   |  |   |   |   |  |  |
|   | = not detected<br>degree Celsius   |   |   |   |  |  |
|   |  | uare decimeter of food  | the second second second second   |   |  |  |
|   |  | gram of foodstuff in con  |   |   |  |  |
|   | rg - mingram per kno   | gran or roousium in con   | Added official  |   |  |  |
| Rep   | orting Limit : 3 mg/d  | m <sup>2</sup>  |   |   |  |  |
|   | ssible Limit : 10 mg/  |   |   |   |  |  |
| Barnahiri - 4 C   | and a she had a second   | h. Completing Reside  | n (EU) No 10/2011 of 14 January 2   |   |  |  |
|   | mendments.   |   |   |   |  |  |
| 2.1   | <ol> <li>Test condition &amp; simulant were specified according to Commission Regulation (EU) No 10/2011 of 14<br/>January 2011 with amendments.</li> </ol>  |   |   |   |  |  |
|   |  |   |   |   |  |  |
| "This document is located by the Company<br>for electronic format documents, subject<br>Alteretion is down to the initiation of last<br>reflects the Company's findings at the first<br>document document cannot be reprodu-<br>ted to the sub-sub-sub-sub-sub-sub-<br>lay sub-sub-sub-sub-sub-sub-sub-sub-<br>st to the sub-sub-sub-sub-sub-sub-<br>st to the sub-sub-sub-sub-sub-sub-sub-<br>st to the sub-sub-sub-sub-sub-sub-sub-<br>st to the sub-sub-sub-sub-sub-sub-sub-sub-sub-<br>st to the sub-sub-sub-sub-sub-sub-sub-sub-sub-sub- | subject to its General Conditi<br>Terms and Conditions for the<br>Hty, indemnification and juris<br>o of its intervention only and<br>interventions from reservision   | can of Service printed overleaf, a<br>criteric Documents at <u>overleaf</u> , o<br>diction insues defined therein, a<br>within the limits of Chert's level<br>all their incides and obtaintions | valiable on request or accessible at more an<br>explosion of the document is advised by<br>written, it are. The Company's sale respo-<br>under the transmitter advisement. Bealer | a combine and confide<br>t information contained t<br>solidity is to its Closet an<br>oil but receives are concerts are |  |  |
| Unless otherwise requested SGS applies a<br>Unless otherwise stated the results shown   | cell encept in full, without pri<br>el elleméres may be prosecute<br>hared risk decision rais<br>in this test report refer only t  | or written approval of the Comp<br>d to the follest axiest of the leas B<br>o the namplejs) tested. Unless I  | any. Any amouthorized alteration, forgary o<br>it is important for the test result, the environ<br>arther apocified in an individual contract th                                  | e fabilication of the com<br>mental conditions are sp<br>e sample(s) retention tim                                      |  |  |
| days"<br>In this Test Report tests marked (1) are includ  |  |   |   |   |  |  |
|   |  |   | 95 iş İstənbul Plaza A Girişi Guneşii 36209 İstə<br>96 47 82-83 — exp. turkey@pp.com — w www  |   |  |  |

| 1  | 262   |  |  | ACCREDITED   |  |
|--|---|--|--|--|--|
|  |   |  | No TR1882314-RV1 Date: 8 April 2021  | Page 1 of 5  |  |
|  | MARKAP Tekstil ve Danışma<br>Esentepe Mah. Büyükdere Cad  | nlık A.Ş.<br>I. Keskin Kaler   | n sok. No:17/2 Şişli /İstanbul   |  |  |
|  | To the attention of Ferhat Uo   | ur   |  |  |  |
|  | The following sample(s) was (we   | re) submitted  | and identified by/on behalf of the client as:  |  |  |
|  | Sample No.  | Sample Description   |  |  |  |
|  | A PE Glove  | 8  | ounpe besergeton   |  |  |
|  |   |  |  |  |  |
|  | Client's reference No.<br>Colour  |  | TR 1882314-RV1<br>Transparent  |  |  |
|  | Manufacturer  |  | MARKAP Tekstil ve Danismanlık A.S.   |  |  |
|  | Country of Destination  |  | EUROPEAN UNION, UNITED KINGDOM, USA  |  |  |
|  | Sample Receiving Date   |  | 25 February 2021   |  |  |
|  | Resumbit Date   |  | 08 April 2021  |  |  |
|  | Test Performing Period  |  | 25 February 2021 ~ 25 February 2021  |  |  |
|  | Overall Conclusion  |  | PASS   |  |  |
| 5  | Test Results  |  | : Please refer to the next page(s).  |  |  |
| 018  | Performed Test Summary:   |  | elected test(s) as requested by client against Client's pe   | formance standard.   |  |
| No. CTSI-F-S. 10-37846 / First Putdath Date 27.05.2016/ Revision Date / Mo. 29.06.2018 / 3 | "This document is insuch by the Company added<br>for the second second second second second second second<br>for the second second second second second second second<br>second second second second second second second second<br>second second second second second second second second<br>second second second second second second second second<br>second second second second second second second second<br>second second second second second second second second second<br>second second second second second second second second second<br>second second br>second second br>second second br>second second br>second second sec | to its General Conc<br>and Condition for 1<br>Material and the second second second<br>Material Second Second Second Second Second<br>Material Second Second Second Second Second Second Second Second<br>Second Second br>Second Second  | we provide the second sec |  |
| e.CTSI-  | invanciation operations cannot be reproduced exce   |  | rior writen approval of the Company, Any unsationized alteration, longery<br>and to the holest estent of the law. If it is important for the test result, the envir<br>g to the sample(s) tested. Unless further specified in an individual contract |  |  |
| Dec  | in the teat result table.<br>Unless otherwise requested SGS applies shared its<br>Unless otherwise stated the results shown in this :   | ik decision rule<br>test report refer cel  | y to the samplejs) tested. Denses hardler specified in an individual contract  | the sample(s) relation time is 3   |  |
| Dec  |   | MS Accreditation Sto   | ope of this Laboratory.  |  |  |

MARKAP TEKSTİL ve DANIŞMANLIK A.Ş. sales@nitrileglove.asia

### Gloveo®



M